QPRC &

Ordinary Meeting of Council

18 January 2023

UNDER SEPARATE COVER
ATTACHMENTS

ITEMS 9.1 AND 9.2



ltem 9.1

Iltem 9.2

QUEANBEYAN-PALERANG REGIONAL COUNCIL

ORDINARY MEETING OF COUNCIL
ATTACHMENTS - 18 January 2023 Page i

Main Street Grant Applications 2022/23

Attachment 2

Attachment 1
Attachment 2

Main Street Upgrade Fund 2022-23 Guidelines ............ccccc....... 2
Queanbeyan Integrated Water Cycle Management (IWCM) Report

IWCM ISSUES PaPEI .. ciiiiiieiiiii ettt 13

IWCM Issues Paper Supplement ..., 331

IWCM Financial Analysis ... 340

Attachment 3
Attachment 4

IWCM & QSTP Business Case Presentation ........................ 424




9.1 Main Street Grant Applications 2022/23
[...]
NSW Local Govemment Act Section 60 approval is not required for this activity within the plant.

18-Nov-2019
Prepared for — Queanbeyan Palerang Regional Council — ABN: 95 933 070 982

48



9.2
Attachment 1 - IWCM Issues Paper (Continued)

Queanbeyan Integrated Water Cycle Management (IWCM) Report

AECOM

FINAL DRAFT

\

Queanbeyan Integrated Water Cycle Management Strategy
Issues Paper

UNCLASSSIED ACT

Weetalabah
{ Jrawwes ) ‘ Reservair
J
 J
; Carwoola WPS
) By AR
] ) / ~ Y <
Crest W: { caxs uurx/ ‘\/ - B
Reservoir - .“"’,
1’1 v > (5 ‘ ‘l' .
3. . o |
< a
12 . N Ridgeway
’ = Reservoir
Thomnton WPS \
» J
: . N Greenleigh WPS
T » #H)
Thomton R,
Reservoir .
: . = Greenleigh
4 Reservoir
e 4
b T . --
_|Offtake 1 4 East Queanbeyan
N X 2 Reservoir
< = Jerrsbomberra|
- Reservoir
ap = Offtake 2
g Offtake 3
!
\J Homestead WPS
Lo Homestead
Water pressure zones Reservoir
o Crost 1 W Jorra :
o £2ct O 1 8 Jorra 2 Googong Water
o £ast O 2 I Jorra 3 ~ /|Recycling Plant|
je Eaat O 3 R Ridgeway TARROW
S Geoon 1 IR Thoen 1 Viy
s Groon 2 W Thorn 2
Home 1 B Thorn 3 =
FIGURE 3 - WATER SUPPLY NETWORK SCHEMATIC - anberta A:CM
KEY o = m—
COstudy area (Bl water Pump Statian

g Pant
B icon Water Bulk Water offiake
® Vixer Troatment Plart

Figure 4-2 Water supply network layout

18-Nov-2019

Prepared for — Queanbeyan Palerang Regional Council - ABN: 95 933 070 982

49

29




9.2

Queanbeyan Integrated Water Cycle Management (IWCM) Report

Attachment 1 - IWCM Issues Paper (Continued)

ueanbeyan Integrated Water Cycle Management Strategy
AECOM Q b Integrated Water Cycle M t Strat
Issues Paper
30
Figure 4-3 Water supply system schematic
|
| -
| 1ML
I 3.6 ML |
: I | THORNTONS No.2
| THORNTONS No.1 TESERVOIR
RESERVOIR
| THORNTON PS
| — -
I .
I 1ML N
q il a.5 ML
I J
. JERRABOMBERRA 9 ML
OFFTAKE 1 | |’—I—D‘ 22 ML RESERVOIR No.2 I
| : ] CREST
I — S CREST NORTH
Mt STROMLO WTP | JERRABOMBERRA SOUTH RESERVOIR
I RESERVOIR No.1 RESERVOIR J——
I
>
HOMESTEAD PS - -
|
. | HOMESTEAD
GOOGONG WTP | RESERVOIR
|
"- | ) r r
| RECHLORINATION
| SYSTEM 0.33 ML 0.33 ML 0.33 ML
| ) ) GREENLEIGH No.1 GREENLEIGH No.2 GREENLEIGH No.3
"' I 12 ML GREENLEIGH PS RESERVOIR RESERVOIR RESERVOIR
OFFTAKE 2 | ?
|
| EAST QUEANBEYAN
to Offtake 3 | RESERVOIR 0.6 ML 0.2 ML
: ASWOOLA PS - -
RIDGEWAY WEETALABAH
ICON Water | QUFANRFYAN-PAI FRANG REGIONAL COLNCI RESERVOR RESERVOIR

Source: Adapted from QPRC Drinking Water Management System — Queanbeyan sub plan, Virdis Consultants, 2017

18-MNov-2019
Prepared for — Queanbeyan Palerang Regional Council — ABM: 95 933 070 982

50




9.2 Queanbeyan Integrated Water Cycle Management (IWCM) Report
Attachment 1 - IWCM Issues Paper (Continued)

AECOM Queanbeyan Integrated Water Cycle Management Strategy
Issues Paper
3

FINAL DRAFT

Table 4-3 Water Supply Zones

18-MNov-2019
Prepared for — Queanbeyan Palerang Regional Council — ABM: 95 933 070 982

Reservoir .
Water Pump . L Total Reservoir
OFFTAKE Stations Water Reservoirs Ca;()arlz-l}lles Capacities (ML)
Crest South Water
Karabar, Queanbeyan Mt Stromlo WTP = Offtake 1 = - 9
West, Crestwood, DFF.IFAKE Jerrabomberra Res > Gravity to - Reservoir (OML) 135
Queanbeyan Crest Reservoirs = Supply Zone Crest North Water 45
Reservoir (4. 5ML) )
Greenleigh, Queanbeyan
East
- Mt Stomlo/Googong WTP =
QGreenlmgh, OFFTAKE Offtake 2 > East Queanbeyan . East Queanbeyan 12 12
ueanbeyan, 2 Res > Supply Zones Reservoir (12ML)
Queanbeyan East PP
Karabar, Queanbeyan
Mt Stromio/Googong WTP > : : 033
- Offtake 2 = East Queanbeyan ) Greenleigh Reservoir
Green 1 Greenleigh OFFTAKE Res > P sdto G leigh Greenleigh (Reservoir #1 — 0.33ML, 0.33 099
2 Recarvoira v Grosloiet WPt WPS Reservoir #2 — 0.33ML, : -
eservoirs via Greeleigh WPS > Reservoir #3 — 0 33ML)
Supply Zones : 0.33
Green 2 Greenleigh )
Mt Stromlo WTP = Offtake 1 >
OFFTAKE | Jerrabomberra Res = Pumped to Homestead Homestead Reservoir
Home 1 Jeabomberra 1 Homestead Reservoir via WPS (5ML) 3 0
Homestead WPS > Supply Zone
Jerrabomberra, Karabar,
Jerra 1 Queanbeyan West,
Crestwood, Queanbeyan OFFTAKE | Mt Stromlo WTP > Offtake 1 > Jerrabomberra Reservoir 22 23
1 Jerrabomberra Reservoirs > - (Reservoir #1 - 22ML,
Jerra 2 Jerrabomberra Supply Zones Reservoir #2 — 1ML) 1
Jerra 3 Karabar
Mt Stromlo/Googong WTP > Ridgeway Reservoir 06
Offtake 2 = East Queanbeyan (0.6ML) )
Queanbeyan East, The OFFTAKE Res = Pumped to Ridgeway Carwoola WPS 0.8
Ridgeway, Carwoola 2 Reservoirs via Carwoola WPS = Weetalabah Reservoir 0.2
Supply Zone = Gravity to (0.2ML) ’
Weetalabah Res > Supply Zone

51




9.2 Queanbeyan Integrated Water Cycle Management (IWCM) Report

Attachment 1 - IWCM Issues Paper (Continued)

AECOM

FINAL DRAFT

Locality

Queanbeyan Integrated Water Cycle Management Strategy

Issues Paper

OFFTAKE

Water Pump
Stations

Water Reservoirs

Reservoir
Capacities

32

Total Reservoir
Capacities (ML)

Jerrabomberra

Karabar

OFFTAKE

Jerrabomberra

Mt Stomlo WTP = Offtake 1 >
Jerrabomberra Res = Pumped to
Thornton Reservoirs via
Thornton WPS = Supply Zones

Thornton WPS

Thornton Reservoir
(Reservoir #1 — 3.6ML,
Reservoir #2 — 1ML)

(ML)

36

46

MNote:

1. WSZ colour corresponds to legend in Figure 4-2

18-Nov-2019

Prepared for — Queanbeyan Palerang Regional Council — ABM: 95 933 070 982

52




9.2 Queanbeyan Integrated Water Cycle Management (IWCM) Report
Attachment 1 - IWCM Issues Paper (Continued)

AECOM Queanbeyan Integrated Water Cycle Management Strategy
Issues Paper
33
FINAL DRAFT
4.3 Sewerage assets and facilities
4.3.1 Sewerage treatment — Queanbeyan STP

Effluent from the study area is treated by the Queanbeyan STP before it is discharged into the
Molonglo River. The Queanbeyan STP was built in the 1930s and services urban localities within the
catchment including Queanbeyan, Queanbeyan East, Queanbeyan West, Crestwood, Jerrabomberra,
Karabar and sections of rural residential properties in Rural East. The Queanbeyan STP has a
treatment design capacity of approximately 34,500 equivalent population (EP) [11] based on the
existing treatment processes [10]. Sewage inflows are received from various pump stations in the
network via two independent trunk gravity main carriers that converge at the headworks of the plant.
The treated effluent is discharged into the Molonglo River.

There have been multiple upgrades to the Queanbeyan STP since its construction, most recently in
the 1980s. Since commissioning in 1937, three treatment trains have been added as upgrades. The
Queanbeyan STP treatment train comprises an assortment of technological processes that have been
added in a piecemeal fashion over time to resolve capacity issues, rather than a systematic approach
to meet water quality objectives [10]. The Queanbeyan sewage treatment plant flow diagram is shown
below in Figure 4-6.

More recently a Queanbeyan STP masterplan was completed in 2016 and the broader outcomes of
the masterplan outline the foundation for future augmentation of the STP based on the following key
risk drivers, which ultimately exacerbate the risk of QPRC not complying with licence conditions [10]:

» The STP undergoes regular maintenance however this is becoming less effective due to
increasing asset age which is nearing the end of design life. Despite regular maintenance the
poor condition of the existing plant continues to deteriorate. This adds to the risk of failure of
one or more of the critical assets within the treatment plant.

s A number of WHS issues are associated with the existing STP that impact operational and
maintenance activities and add to the risk of failure of one or more of the critical assets within
the treatment plant.

* Projected growth and development within Queanbeyan is expected to exceed the current STP
treatment capacity in the near future — proposed residential development areas within South
Tralee, Forrest, Morrison, and Walsh as well as future industrial and commercial development
areas within Poplars, Environa, and MNorth Tralee are expected to become part of the existing
STP scheme.

The existing effluent licence conditions and sewage treatment process is briefly described below.
4311 Existing effluent licence conditions

The ACT EPA has prescribed licence conditions on the Queanbeyan STP [12], in accordance with the
ACT Environment Protection Act 1997 (Environmental Authorisation 0417). The EPA licence
conditions states the concentration and loading objectives for the treated effluent as shown in and .

Table 44 Concentration and loading conditions for the treated effluent

Parameter Concentration Concentration Average daily load Average
(mg/L) 50t (mg/L) 90t limit (kg/d) performance
percentile percentile period

Biochemical oxygen 5 10 50 90 days

demand (5 day)

Suspended solids 8 20 90 90 days

Total dissolved 600 650 6000 12 months

solids

Total nitrogen 30 35 300 12 months

Total phosphorus 02 0.3 6 90 days

MNote - The pH of the effluent should be between pH of 6.5 - 8.5.

18-Nov-2019
Prepared for — Queanbeyan Palerang Regional Council — ABN: 95 933 070 982

53



9.2 Queanbeyan Integrated Water Cycle Management (IWCM) Report
Attachment 1 - IWCM Issues Paper (Continued)

AECOM Queanbeyan Integrated Water Cycle Management Strategy
Issues Paper
34

FINAL DRAFT

Table 4-5 Thermotolerant coliforms licence parameters

Parameter 50t percentile 80™ percentile Performance period

Thermotolerant coliforms 200 1000 35 days
(cfu/100 mL)

431.2 Inlet works

Two 12 mm screens function on a flow-based method comprises the STP inlet works. These screens
can be used in bypass or duty and standby mode. Only larger material is filtered at this stage due to
the coarse mesh size of the screens. A vortex grit chamber is present and in reasonable condition, but
the primary grit chamber is not used, hence there is no grit removal at this stage.

4313 Flow Splitting

Downstream of the inlet works, the screened and de-gritted flows converge to a common channel [11].
Flumes are used to split the flows into five flow measurement channels [11]. The three smaller
channels have a nominal capacity of 200 L/s each whilst the two larger channels have a nominal
capacity of 400 L/s each [11]. The operation of the flumes are as follows [11]:

e Flume 1 flows to Aeration Tanks 1 & 2

* Flume 2 flows to the rectangular sedimentation tank and Trickling Filters 1 & 2

e Flume 3 flows to the round primary sedimentation tank and Trickling Filters 3 & 4
* Flume 4 flows to Aeration Tank 3

* Flume 5 is generally isolated with a manual stop board. This flume is only opened to bypass
high storm flows (greater than 685 L/s)

4314 Trickling filters

Downstream of the inlet works are four rock-media trickling filters. These trickling filters receive the
influent from the rotating distribution arms which are hydraulically driven by the influents pressure. The
effluent from the trickling filter is then pumped to the secondary biological treatment zone.

4315 Aeration tanks

Downstream of the trickling filters, air (i.e. oxygen) is pumped into the tank, which allows for microbial
growth in the wastewater. Flocs are formed in this stage due to the mixing and aeration of the bacteria
as the microbes feed on the organic material. It has been noted that the Dissolved Oxygen (DO) levels
are not being controlled as efficiently as they could be in the aerator at the Queanbeyan STP.

431.6 Anaerobic digestion

Anaerobic digestion involves an oxygen free environment where organic matter is decomposed.
Carbon dioxide and methane are produced as a result of the anaerobic microorganisms decomposing
the organic matter [10]. There is apparent poor nitrogen removal at the Queanbeyan STP as air
entrapment occurs resulting in a reduction in the usefulness of the anoxic nature of this system.

431.7 Clarifiers

The clarifier is utilised for removal of suspended solids and flocs from the liquid. There are three
clarifiers at the Queanbeyan STP. It has been noted that due to high levels of sludge in the aeration
tank, this sludge moves through into the clarifiers and through to the Maturation Ponds which
ultimately reduces the water quality of the effluent.

431.8 Maturation ponds

Maturation ponds allow ultraviolet light infiltration and disinfection which assists with improving the
quality of the effluent. The maturation ponds at the Queanbeyan STP contain algae activity within the
ponds which ultimately affect the effluent water quality [10].

18-Nov-2019
Prepared for — Queanbeyan Palerang Regional Council — ABN: 95 933 070 982

54



9.2 Queanbeyan Integrated Water Cycle Management (IWCM) Report
Attachment 1 - IWCM Issues Paper (Continued)

AECOM Queanbeyan Integrated Water Cycle Management Strategy
Issues Paper
35

FINAL DRAFT

4319 Sludge handling system

There are two sludge lagoons located at the Queanbeyan STP. Sludge formed in the previously
described process is flowed to one of the lagoons, where it is held for stabilisation before it is dried on
the sludge drying beds. One of the sludge beds is fed (over a period of 6-12 months) whilst the other is
on standby. Over this time period of 6-12 months, the sludge is allowed to settle and partial dewatering
occurs. This sludge is then placed onto drying beds.

43110 WetWeather Bypass Arrangement

The ACT EPA licence conditions applicable to the Queanbeyan STP include a mechanism to divert
untreated or partially treated wastewater to the maturation lagoons, if the situation is unavoidable. The
licence places conditions on wastewater diversions, which include:

* Inthe event of diversion of untreated or partially treated wastewater to the maturation lagoons,
the Authorisation holder shall take all steps necessary to ensure that the pollution of receiving
waters is reduced to the lowest practicable level.

« Under no circumstances shall untreated or partially treated wastewater be discharged from the
plant directly to the Molonglo River. Where the treatment plant capacity is exceeded, waste
water shall be diverted through the system of maturation lagoons prior to discharge to the
Molonglo River.

* Inthe event of untreated or partially treated wastewater being diverted to the maturation
lagoons, the Authorisation holder shall immediately contact the ACT Government oand
request the operator to inform the Environment Protection Authority of the diversion.

» Establishment of a program to monitoring the water quality parameters of the wastewater
entering the maturation lagoons and water flowing from the lagoons into the Molonglo River.
Results of the monitoring program are to be provided to the ACT EPA.

432 Sewerage network — Queanbeyan scheme

The Queanbeyan sewer network operated and maintained by QPRC as part of the Queanbeyan STP
scheme is presented in Figure 5. Queanbeyan has one sewerage scheme. There are smaller rural
areas and existing residential areas within the study area that are serviced by on-site sewage
management systems.

Queanbeyan’s system uses gravity collection, incorporating a series of sewage pumping stations
serving districts within the catchment. Sewage from the south of the study area (Jerrabomberra) drains
via an independent 600mm diameter trunk main to the Queanbeyan STP. Sewage from the north drain
is pumped via a series of pumping stations which collectively drain to a 900mm diameter trunk main.
The two independent trunk mains transfer the flows to the Queanbeyan STP. Sewage from the locality
of Oaks Estate, located in the ACT also drains to the Queanbeyan STP.

A skeletonised sewer schematic has been developed for the purposes of the Issues Paper and this is
presented in Figure 4-5, which has been developed from interpretation of the GIS layers provided by
QPRC. The schematic shows the general operation of the sewer network including the gravity sub-
catchments and pumped sub-catchments along the two independent trunk mains which drain to the
Queanbeyan STP.

4321 Sewerage network sub-catchments

Queanbeyan has a gravity reticulation system comprised of approximately 20 sewer sub-catchments
(‘supra-catchments’) that incorporate 280 km of sewer pipeline and 15 sewage pumping stations. Two